BALTIC
DOWNLOAD MULTILINGUAL
USER MANUAL

@ ,ﬁ,ﬁ,@
T
SNOW PLOW fé’-:.'“" ﬁ'f

MOUNTING KIT R 2
(©) ¥y S

code.ironbaltic.com/u/aDiNF50r

HONDA

TRX 500 FA (IRS)
TRX 500 FE / TRX 420 (2014-..))

Code 03.6000

Version 06112023

Keep this manual for future reference!

If you need any spare parts, please send this packaging data to your local dealer or to Iron Baltic

sales@ironbaltic.com

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
mailto:sales@ironbaltic.com

SPECIFICATION

Pos. | Description Code Amount
1 | Adapter 03.6001K 1
2 | Fairlead holder 05.6102 1
3 | Left bracket 03.6008 1
4 | Right bracket 03.6009 1
5 |Bush 05.5406 2
6 |Bush 03.5906 2
7 | Bolt M8x16 DIN 933 0T.02.02.170 2
8 | Bolt M8x20 DIN 933 0T.02.02.180 4
9 | Bolt M8x30 DIN 933 0T.02.02.200 2
10 | Bolt M10x50 DIN 933 0T.02.02.340 2
11 |Washer M8 DIN 125 0T.04.01.031 12
12 | Washer M10 DIN 125 0T.04.01.041 4
13 | Nut M8 Nyloc DIN 985 0T.03.02.040 4
14 | Nut M10 Nyloc DIN 985 0T.03.02.050 2

03.6000 Snow plow mounting kit Honda TRX 500 FA / TRX 500 FE / TRX 420




Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

FITTING INSTRUCTIONS

Step 1 Remove front plastic

:
Remoye bolts

— =1

_—
o
|

Step 2 Mount the fairlead holder (05.6102), under the bars.
If you're using IronBaltic aluminium skidplate then it's not necessary to
install fairlead holder. In that case the fairlead will be installed onto the front
skidplate. If using plastic skidplate, install the fairlead holder under the plastic

protection and use bolts supplied with skidplate.

nPos ‘7 13 2pcs}
+Pos 11 4pcs

03.6000 Snow plow mounting kit Honda TRX 500 FA / TRX 500 FE / TRX 420



Step 3 Mount the winch fairlead onto holder 05.6102.

Step 4 Turn wishbone bolts around.

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

2
._@‘@?se n

Step 6 Remove bolts holding the front bars in place and lift the bars up as high as
possible.

03.6000 Snow plow mounting kit Honda TRX 500 FA / TRX 500 FE / TRX 420



Step 7 Attach winch to the adapter, use original bolts.

ONINNVWNWY

Step 8 Install the winch adapter under the front bars. Release the front bars and
secure the winch adapter with bolts. Place the distance bushes between the
winch adapter and the frame.

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

03.6000 Snow plow mounting kit Honda TRX 500 FA / TRX 500 FE / TRX 420



Step 10 Install bushes.

PoS. 11214\
1

Step 11 Tighten luggage carrier bolts.

3 a N\ i’-{ﬁﬁjfg"hten

< 3%

Step 12 Front part of the original skid plate needs to be cut to fit the winch with
mounting plate underneath the front plastic. No modification needed when
Iron Baltic skid pate is used.

“h“b

4

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Remstall cllps 3

4"“/\

03.6000 Snow plow mounting kit Honda TRX 500 FA / TRX 500 FE / TRX 420



Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

BALTIC

IrRO

IRON BALTIC OU
Joatee 17
Vaana 76903
Estonia / Europe

+372 6533 711
sales@ironbaltic.com

www.ironbaltic.com
www.facebook.com/ironbaltic
www.youtube.com/user/ironbalticltd



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
http://www.facebook.com/ironbaltic
http://www.youtube.com/user/ironbalticltd

